valspar

FLUROPON®

CERTIFIED LABORATORY
TEST REPORT

IMPACT

IMPACT RESISTANCE

TEST PROCEDURES:

PRODUCT TESTED:

TESTS RESULTS:

SAMPLE NUMBER:

LOCATION:

REVERSE AND DIRECT IMPACT USING 1.5
X METAL THICKNESS IN INCH LBS. AND
5/8 INCH BALL INDENTER (GARDNER
IMPACT TESTER), PER ASTM D 2794

VALSPAR FLUROPON COATING IV ON
ALUMINUM SUBSTRATE

REVERSE IMPACT:

e NO CRACKING

e NO LOSS OF ADHESION
DIRECT IMPACT:

¢ NO CRACKING

e NO LOSS OF ADHESION

453X323

THE VALSPAR CORPORATION
FT. MYERS, FL

The VALSPAR CORPORATION certifies these tests to be true and accurate and performed by our laboratory.
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